



Mechanical Testing Laboratory

(A Subdivision of Arrowcrest Group Pty Ltd)

34 Burleigh Ave, Woodville North 5011

Phone 8468 4129 Fax 8468 4101

Certificate of Loading

Part No	Super Single Wheel
Description	17x9J Goanna Tracks 6 on 8.75"
Maximum Wheel Load	1850 kg
Nut Seat	Ball Seat
Wheel Nut / Bolt	3/4" Stud 610 Nm
Tyre Pressure	Maximum permitted as defined by tyre manufacturer.
Speed Rating	Maximum permitted as defined by tyre manufacturer.

We certify that this product meets the requirements of SAE J328 at the wheel load nominated above.

Dated: 16th August 2012

A handwritten signature in black ink, appearing to read 'Hans Salupalu', written over a horizontal line.

Hans Salupalu
Mechanical Testing Laboratory